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1. TEST RESULTS SUMMARY

Table 1 Test Results Summary

Test Items FCC Rules Test Results
6dB DTS bandwidth measurement 15.247 (a) (2) Pass
Maximum Peak Conducted Power 15.247 (b) (3) Pass
Maximum Power Spectral Density
15.247 (3) Pass
Level
Conducted Bandedge and Spurious 15.247 (d) Pass
15.247 (d)
Radiated Bandedge and Spurious 15.209 Pass
15.205
Conducted emission test for AC power
15.207 Pass
port
Antenna Requirment 15.203 Pass

Remark: “ N/A” means “ Not applicable.”
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2. GENERAL INFORMATION

2.1.Report information

2.1.1.This report is not a certificate of quality; it only applies to the sample of the
specific product/equipment given at the time of its testing. The results are not
used to indicate or imply that they are application to the similar items. In addition,
such results must not be used to indicate or imply that SMQ approves
recommends or endorses the manufacture, supplier or use of such
product/equipment, or that SMQ in any way guarantees the later performance of

the product/equipment.

2.1.2.The sample/s mentioned in this report is/are supplied by Applicant, SMQ
therefore assumes no responsibility for the accuracy of information on
the brand name, model number, origin of manufacture or any information

supplied.

2.1.3.Additional copies of the report are available to the Applicant at an additional fee.
No third part can obtain a copy of this report through SMQ, unless the applicant

has authorized SMQ in writing to do so.

2.2.Laboratory Accreditation and Relationship to Customer

The testing report were performed by the Shenzhen Academy of Metrology and
quality Inspection EMC Laboratory (Guangdong EMC compliance testing center),
in their facilities located at Bldg. of Metrology & Quality Inspection, Longzhu Road,
Nanshan District, Shenzhen, Guangdong, China. At the time of testing,

Laboratory is accredited by the following organizations:

China National Accreditation Service for Conformity Assessment (CNAS)
accredits the Laboratory for conformance to FCC standards, EMC international
standards and EN standards. The Registration Number is CNAS L0579.

The Laboratory is listed in the United States of American Federal
Communications Commission (FCC), and the registration number are 446246
806614 994606(semi anechoic chamber).
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The Laboratory is listed in Voluntary Control Council for Interference by
Information Technology Equipment (VCCI), and the registration number are
R-1974(open area test site) , R-1966(semi anechoic chamber),C-2117(mains
ports conducted interference measurement) and T-180(telecommunication ports

conducted interference measurement).

The Laboratory is registered to perform emission tests with Industry Canada (IC),
and the registration number is 11177A-1 11177A-2.

TUV Rhineland accredits the Laboratory for conformance to IEC and EN
standards, the registration number is E2024086Z02.

2.3.Measurement Uncertainty

Conducted Emission
9kHz~30MHz 3.5dB

Radiated Emission
30MHz~1000MHz 4.5dB
1GHz~26.5GHz 4.6dB
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3. PRODUCT DESCRIPTION

3.1.EUT Description

Description : Kids Tablet PC
Manufacturer . Shenzhen Koridy Educational Technology Co., Ltd.
Model Number . 16
Operate . 2.412GHz~2.462GHz
Frequency
Antenna : PCB Antenna
Designation 2dBi
Remark: N/A
WLAN :
Table 2 Working Frequency List
Channel Center Channel Center
Frequency(MHz) Frequency(MHz)

1 2412 8 2447
2 2417 9 2452
3 2422 10 2457
4 2427 11 2462
5 2432
6 2437
7 2442

3.2.Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: 2AB4TKYDIG6 filing to
comply with Section 15.207 , 15.209 , 15.247 of the FCC Part 15, Subpart C
Rules.

Report No.. WT 148000800 Page 8 of 90




3.3.Block Diagram of EUT Configuration

EUT AC adaptor

Figure 1 EUT setup
3.4.0perating Condition of EUT

The Radiated spurious emission measurements were carried out in semi-anechoic chamber
with 3-meter test range, and EUT is rotated on three test planes to find out the worst
emission (X plane).

Worst-case mode and channel used for 30-1000 MHz radiated and power line
conducted emissions was the mode and channel with the highest output power.
Worst-case data rates as provided by the client were:

802.11b mode: 1 Mbps

802.11g mode: 6 Mbps

802.11n HT20mode: MCSO

Test mode is configured to be with duty cycle >98%

802.11b and 802.11g operate in SISO mode. For SISO conducted
measurements, the modes tested in this report will be considered as a worst
case mode.

802.11n operates in SISO mode. For SISO conducted measurements, the

modes tested in this report will be considered as a worst case mode.

3.5.Directional Antenna Gain

The EUT does NOT support a WIFI MIMO function.
Directional gain need NOT to be considered.
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3.6.Support Equipment List

Table 3 Support Equipment List

Name Model No S/IN Manufacturer
Aquilstar Precision
Adaptor for EUT ASUC12e-050150 -- Industrial(Shenzhen)Co. Ltd

3.7.Test Conditions

Date of test : Mar 24,2014-Apr 24, 2014
Date of EUT Receive : Mar 24, 2014

Temperature: 22-24 °C
Relative Humidity: 52-56%

3.8.Special Accessories

Not available for this EUT intended for grant.

3.9.Equipment Modifications

Not available for this EUT intended for grant.
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4. TEST EQUIPMENT USED

Table 4 Test Equipment

No. Equipment Manufacturer Model No. Last Cal. Cal
Interval
SB2603 EMI Test Receiver Rohde & ESCS30 Jan.20, 2014 1 Year
Schwarz
SB3321 AMN Rohde & ESH2-Z5  |Jan.20, 2014 | 1 Year
Schwarz
SB2604 AMN Rohde & ESH3-z5  |Jan.20, 2014 | 1 Year
Schwarz
SB8501/09 | EMI Test Receiver Rohde & ESU40 May.17, 1 Year
Schwarz 2013
SB8501/04 Bilog Antenna Schwarzbeck VULB9163 |Jan.20, 2014 1 Year
SB3435 Horn Antenna Rohde & HF906 Jan.20,2014 | 1 Year
Schwarz
SB3435/01 | Amplifier(1-18GHz) Rohde & Jan.20,2014 | 1 Year
Schwarz
. Rohde & May.17,
SB3435/02 | Amplifier(18-40GHz) Schwarz 2013 1 Year
Amplifier May.17,
SB5392/02 Horn Antenna Research AT4560 2013 1 Year
SB3450/01 | SM Semi-anechoic Albatross IX6X6 Oct.12,2012 | 2 Years
chamber Projects
SB3345 Loop Antenna Schwarzbeck FMZB1516 |Jan.22,2014 | 2 Years
SB3437 Power meter Rohde & NRVD Jun.25.2013 | 1 Year
Schwarz
SB3437/01 Power sensor Rohde & URV5-Z2  |Jun.25.2013 | 1 Year
Schwarz
SB9721/02 Spectrum Agilent N9020A Jan.20, 2014 | 1 Year
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5. 6DB BANDWIDTH MEASUREMENT

5.1.LIMITS OF 6dB BANDWIDTH MEASUREMENT

CFR 47 (FCC) part 15.247 (a) (2) and 558074 D01 DTS Meas Guidance v03r01

5.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
a) Set RBW = 100 kHz.
b) Set the video bandwidth (VBW) = 3 x RBW.
c)Detector = Peak.
d)
)

e)Sweep = auto couple.

Trace mode = max hold.

f)Allow the trace to stabilize.

g)Measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower
frequencies) that are attenuated by 6 dB relative to the maximum level measured

in the fundamental emission.

5.3.TEST SETUP

SPECTRUM
EUT ANALYZER
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5.4.Test Data

Table 5 6dB Bandwidth Test Data 802.11b
CHANNEL 6dB

FREQUENCY BANDWIDTH
(MHZz) (MHz)
2412 10.11
2437 10.12
2462 10.12

results

Pass

Pass

Pass

Agilent Spectrum Analyzer - Occupied EW

2.412000000 GHz Center Fraq: 2412000000

oHz
res Run

Agilent Spectram Aabyzer - Oceupicd BW
Std: None

! BuglHald> 1010
FGaimLow _ BAtien: 40 48

Center Freq 2.437000000 GHz
Rasie Device: 8TS
Ref 20.00 dBm

Freq: 2437000000 GHz
oo Trig: Free Run AwglFold: 10110
SIFGain-Low __ BATIan: 40 48

45 Emzgr 11,2014
None

Radio Davlc: BTS
Ref 20.00 dBm

Center 2.412 GHz Span 22 MHz]
HRes BW 100 kHz #VEW 300 kHz Sweep 2.133 ms]
Occupied Bandwidth

Total Power 14.1 dBm
13.843 MHz

69.202 kHz OBW Power
10.11 MHz xdB

Center 2437 GHz Span 22 MHz]
#Res BN 100 kHz #VEW 300 kHz Sweep 2.133 ms)
Occupied Bandwidth Total Pawer

15.1 dBm
13.878 MHz

66.148 kHz OBW Power
10.12 MHz x dB

Transmit Freq Error 99.00 % Transmit Freq Error
x dB Bandwidth -6.00 dB

x dB Bandwidth

99.00 %
-6.00 dB

Frequeney

Radlo Davics: BTS
Ref 20.00 dBm

Center Freq|
2462000000 GHz|

nter 2.462 GHz
#Res BW 100 kHz

Span 22 Mz
#VBW 300 kHz Swi .133 ms]
Occupied Bandwidth

Total Power

13.955 MHz

36.542 kHz OBW Power
10.12 MHz xdB

Transmit Freq Error
x dB Bandwidth
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Table 6 6dB Bandwidth Test Data 802.11g
CHANNEL 6dB

FREQUENCY | BANDWIDTH
(MHz) (MHz)
2412 16.33
2437 16.33
2462 16.34

results

Pass

Pass

Pass

Agilent Spectrum Analyzer - Oczupied W

T & |C6:2a B EM Apy 11, 2014
Center Freq 2.412000000 GHz Ganter Freg; 2412000000 GHz Radio Sud: Nee Frequency
B i FrsaRun  Auglbold: 1010
HEGoimto _Shan 40 48

v e xor 11, 2014

Center Freg: 2437000000 GHz Radio St Nene Frequency
Trigi Fres Run AwglFold: 10110

Radlo Davics: BTS

Radio Devlcs: BTS

Ref 20.00 dBm

Ref 20.00 dBm
Center Freq|
2412000000 GHz,

Center 2.412 GHz Span 22 MH:
#Res BW 100 kHz

#VBW 300 kHz 2.133 ms

Center 2437 GHz ‘Span 22 MH
Res BIW 100 kHz

ZVBW 300 kHz Sweep 2.133 ms|

QOccupied Bandwidth Total Power
16.413 MHz
Transmit Freq Error 11.958kHz  OBW Power

x dB Bandwidth 16.33 MHz xdB

Qccupied Bandwidth
16.411 MHz

Total Power 8.12 dBm

99.00 %

Transmit Freq Error 12.780 k QBW Power
x dB Bandwidth 16.33 MHz

99.00 %
x dB -6.00 dB

sTaTUS

Agilent Spectrum Analyzer - Occupied EW

ROBEMAY L1, 3014

I & Frasge
Center Freq 2.462000000 GHz Canter Freq: 2462000000 GHz Radio Std: Nene Frequency

o Trig: Fras Run AuglHald: 1010

sazten: 40 Radlo Davics: BTS

Ref 20.00 dBm

Center Freq|
2462000000 GHz|

Center 2.462 GHz
#Res BW 100 kHz #VBW 300 kHz
QOccupied Bandwidth Total Power

16.416 MHz

Transmit Freq Error 8.403 kHz OBW Power
x dB Bandwidth 16.34 MHz

99.00 %
xdB
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Table 7 6dB Bandwidth Test Data 802.11n 20M

CHANNEL
FREQUENCY
(MHz)

6dB

BANDWIDTH

(MHz)

results

2412

17.18

Pass

2437

17.19

Pass

2462

17.28

Pass

Agilent Spectrum Anabyzer - Occupied W
2.412000000 GHz

SIFGalnct o

Ref 20.00 dBm

Occupied Bandwidth
17.614 MHz

28.898 kHz
x dB Bandwidth 17.18 MHz

Transmit Freq Error

Trig: Free Run
AT 40 d

A
Canter Fréq: 2412000000 Griz
AvglHold: 10110

J06: 3335 P A 1,014

Radic Std: Nene Frequency

Radio Davics: BTS

FVBW 300 kHz Sweep 2.133 ms|

Total Power 7.74 dBm

OBW Power

x dB -6.00 dB

Agilent Spectrum Analyzer - Oce

Center Freq 2.462000000 GHz

Center 2.462 GHz
HRes BW 100 kHz

Occupied Bandwidth

17.611 MHz
21.364 kHz
17.28 MHz

Transmit Freq Error
x dB Bandwidth

2014

Radio Sta: Nore Frequency

Radio Devics; BTS

CenterFreq
2462000000 GHz|

#VBW 300 kHz

Total Power

OBW Power
xdB

snE

Report No.: WT148000800

Agilent Spectrum Ansbyzes - Dosupied BH.

Center Freq 2.437000000 GHz

Canter Freq: 2437000000
T Ri
Basion: 40 48

Ref 20.00 dBm

Center 2.437 GHz

HRes BW 100 kHz #VBW 300 kHz

Occupied Bandwidth

17.611 MHz
24.533 kHz
17.18 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Ha
AvglHold> 10010

06:34-40PM Ao 1, 2014

Radio Sta: None by

Radio Devlse: BTS

CenterFreq
2437000000 GHz

Sweep 2.133 ms

99.00 %
-6.00 dB
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6. MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT

6.1.LIMITS OF Maximum Conducted Output Power Measurement

CFR 47 (FCC) part 15.247 (b) (3) and 558074 D01 DTS Meas Guidance v03r01
6.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
a)Set the RBW =1 MHz.
b)Setthe VBW = 3 RBW
c)Set the span = 1.5 x DTS bandwidth.
d)
)

e)Sweep time = auto couple.

Detector = peak.

f)Trace mode = max hold.
g)Allow trace to fully stabilize.
h)Use the instrument’ s band/channel power measurement function with the

band limits set equal to the DTS bandwidth edges
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6.3.TEST DATA

Table 8 Maximum Conducted Output Power Test Data 802.11b

Agilent Spectrum Analyzer - Chanel Pawer

ainct o

Ref 20.00 dBm

Center 2.412 GHz
#Res BW 1 MHz

Channel Power

9.11 dBm /10.12 MHz

Meas.
Center Level
Freq.[MHZz]|(Cond.)
[dBm]

Limit

[dBm] Result

2412 9.11

<30 Pass

2437 9.44

<30 Pass

2462 9.47

<30 Pass

BAUIGCH 062 15 P AR 11,2014
‘Canter Freq: 2412000000 GHz Ragie Sta: Nene TracefDatector
ig: Frae Run AuglHold: 1001100

samten 20 48 Radlo Davics: BTS

Span 22.26 MHz|
Sweep 1ms

#VBW 3 MHz
Power Spectral Density

-60.94 dBm iHz

Agilent Spectrum draiyzer - Channel Power

Center Freq 2.437000000 GHz

Ref 20.00 dBm

Center 2437 GHz
#Res BN 1 MHz

Channel Power

9.44 dBm /10.12 MHz

06,45 40P Aer 1, 2004

Radie Sté: None TraceiDetector

Freq: 2437000000 GHz
ree Run ‘AvglFold> 100100
Radio Davlc: BTS

Span 22.26 MHZ]
Sweep 1ms

#VBW 3 MHz
Power Spectral Density

-60.61 dBm /Hz

Agilent Spectrum Analyzer - Chane Pawer

Center Freq 2.462000000 GHz

Center 2.462 GHz
#Res BW 1 MHz

Channel Power

9.47 dBm /10.12 MHz

s p
Radic Std: Nene

‘Center Freq: 2 452000000 GHz -
Trig: Free Run AvglHeldz-100r100

Radlo Davics: BTS

Span 22.26 MHZ]
#VBW 3 MHz

Power Spectral Density

-60.59 dBm iHz

Report No.: WT148000800
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Table 9 Maximum Conducted Output Power Test Data 802.11g

Meas.
Center Level Limit

Freq.[MHz]|(Cond.) |[dBm]
[dBm]
2412 6.70 <30 Pass
2437 8.11 <30 Pass

2462 8.42 <30 Pass

Result

Agilent Spectrum Analyzer - Chanel Pawer Agilent Spectrum draiyzer - Channel Power
BALIELCFF 06 %656 P Aer 11,2004
Toaks S0k Nore Frequency

AIGCH[06Ss A0PM e 11,2014

Integration BW _16.340 MHz + Freq; 2412000000 Gtz Radio Std: Nene Center Freq 2.437000000 GHz Conter Freq 2477000000 0r12
- ceRin  AvglHold>1001100

‘BuglHeld:> 100160

Bacton: 40 48 Radio Devics; BTS Radio Devlse: BTS

Ref 20.00 dBm Ref 20.00 dBm

CenterFreq
2437000000 GHz

Center 2.412 GHz Span 35.95 MHz] Center 2437 GHz ‘Span 35.95 MH.
WRes BW 1 MHz #VBW 3 MHz Sweep 1ms #Res BN 1 MHz #VBW 3 MHz Sweep 1 m:

Channel Power Power Spectral Density (el Channel Power Power Spectral Density

6.70 dBm /16.34 MHz -65.43 dBm iHz 8.11 dBm 116.34 MHz -64.03 dBm sHz

= sana = s

Agiene Spectrum Ariyzer - Chanae Powrer

E : LIS Co7 {06 SS00RMAG 1,200

Center Freq 2.462000000 GHz Canter Fraq: 2462090000 GHz Ragie Sta: Nene
T Trig:Free Run ‘AvglHold:z 100160

Sl Gaintow ~ HAten: 40 48 Radio Device: BTS

Ref 20.00 dBm

MaxHold

Center 2.462 GHz Span 35.95 MHz]
WRes BW 1 MHz #VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

8.42 dBm /16.34 MHz -63.71 dBm iHz
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Table 10 Maximum Conducted Output Power Test Data 802.11n20

Meas.
Center Level Limit

Freq.[MHz]|(Cond.) |[dBm]
[dBm]
2412 7.79 <30 Pass
2437 8.31 <30 Pass

2462 8.58 <30 Pass

Result

Agilent Spectrum Anslyzes - i Pawer Agilent Specirum Aralyzes - sl Power
; Y : u, b e chAiE oo 0L 1 PhAer 11,2034
Radie Std: Nene 7000000 Gz Radio Sté: None XSS
‘AvglHald: 1001100
Radio Device: BTS Radio Device: BTS
00)

1 Freq: 2412000000 GFHE
‘AvglHsla: 1001100

Ref 20.00 dBm

CenterFreq
2437000000 GHz

Center 2.412 GHz Span 38.02 MHz| Center 2437 GHz ‘Span 38.02 MH:
WRes BW 1 MHz #VBW 3 MHz Sweep 1ms #Res BN 1 MHz #VBW 3 MHz Sweep 1 m:

Channel Power Power Spectral Density Channel Power Power Spectral Density

7.79 dBm /17.28 MHz -64.59 dBm iHz 8.31 dBm 117.28 MHz -64.07 dBm sHz

= snE = s

Agiene Spectrum Ariyzer - Chanae Powrer

T : AL o7 [ 1P 11,2010

Center Freq 2.462000000 GHz Canter Fraq: 2462090000 GHz aio Sta: Nene
- ree Run ‘AvglHold:z 100160

Ref 20.00 dBm

Center 2.462 GHz Span 38.02 MHz|
WRes BW 1 MHz #VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

8.58 dBm /17.28 MHz -63.79 dBm iHz

= snE
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7. MAXIMUM POWER SPECTRAL DENSITY LEVEL MEASUREMENT

7.1.LIMITS OF Maximum Power Spectral Density Level Measurement

CFR 47 (FCC) part 15.247 (e) and 558074 D01 DTS Meas Guidance v03r01

7.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
a)Set analyzer center frequency to DTS channel center frequency.
b)Set the span to 1.5 times the DTS bandwidth.

c)Set the RBW to: 3 kHz < RBW < 100 kHz.

d)Set the VBW = 3 x RBW.

e)Detector = peak.

f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum amplitude level within
the RBW.

j)If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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7.3.TEST DATA

Table 11 Maximum Power Spectral Density Level Test Data 802.11b

Center Limit

Freq.[MHZ][" S0 [9BM] IryBm;
2412 -3.332 8 Pass
2437 -2.554 8 Pass
2462 -1.794 8 Pass

Result

Agilent Spectrum Anslyzer - Swept SA

I & lo: T T e
Marker 1 2.413499784000 GHz Avg Type: LogPur i Marker 1_2.438490676000 Gi g Type: Log-Pur
G i

rom e Trig: Frae Run AvglHold> 100100 o= Trig: Free Run AwglFiold: 1001100
IFGainLow " ATten: 40 8 [l Fartan: 40 48

Ref 30.00 dBm - Ref 30.00 dBm

Center 2.412000 GHz Span 15.18 MHz Center 2.437000 GHz Span 15.18 MHz|
#Res BW 100 kHz #VBW 300 kHz #Sweep 10.0 ms (10001 pts) Ki #VEW 300 kHz #Sweep 10.0 ms (10001 pts)|

Agilent Spectrum Analyzer - Swrpt SA

Marker 1_2.463496748000 GHz Avg Type: Log-Pur
PO Fom Ly 17I: Free Run AvalHold> 1001100
o o " BTN 40

Mkr1 2.4€
Ref 30.00 dBm

Center 2.462000 GHz Span 15.18 MHz|
#Res BW 100 kHz #VBW 300 kHz #Sweep 10.0 ms (10001 pts)
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Table 12 Maximum Power Spectral Density Level Test Data 802.11g

Center Limit

Freq.[MHZz] PSD [dBm] [dBm]
2412 -10.089 8 Pass
2437 -9.562 8 Pass
2462 -9.600 8 Pass

Result

Agient Spectrum Ansiyzer - Smept 54

T r . 3 =

Marker 1_2.416897589000 GHz Avg Type: Log-Par R Marker 1 2.441977981000 GHz Peak Search
'BHO: Faw -+ Trig: Free Run AvglHald: 100100 Foaras e Trig:Free Run

1 Goin L Wtton: 40 d8 Wiainow | HAien: 40 48

Ref 30.00 dBm - C Ref 30.00 dBm

,«,w.w«h'-w-»hwlw JRVSN B YT PP

Center 2.41200 GHz Span 24.51 MHz Center 243700 GHz Span 24.51 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 10.0 ms (10001 pts) #Res BW 100 kHz #VBW 300 kHz #Sweep 10.0 ms (10001 pts)|

Agilent Spectrum Analyzer - Swrpt SA
Peak Search

02491000 GHz Avg Type: Log-Pur

e Trig:Free Run AvglHald: 1001100
B GainiL o #AtTom: 40

Mkr1 2.4€
Ref 30.00 dBm

Center 2.46200 GHz Span 24.51 MHz|
#Res BW 100 kHz #VBW 300 kHz #Sweep 10.0 ms (10001 pts)

vz L File <WIFI_11g_CH_0000.pag> saved
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Table 13 Maximum Power Spectral Density Level Test Data 802.11n 20M

Agilent Spectrum Analyzer - Swept SA

Marker 1_2.416998102000 GH
T

Ref 30.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz

Center
Freq.[MHZ]

PSD [dBm]

Limit
[dBm]

Result

2412

-10.061

8

Pass

2437

-8.678

8

Pass

2462

-8.528

8

Pass

#VBW 300 kHz

0
Avg Type: Log-Par
Trig: Free Run AvglHald: 1001100

Bacton: 40 48

Peak Search

Span 25.79 MHz

#Sweep 10.0 ms (10001 ps)

Ref 30.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

S Trig: Frae Run

#VBW 300 kHz

Avg Type: Log-Pur
AvglHsla: 1001100
saston: 40

Peak Search

Mkr1 2.4€

Span 25.79 MHz

#Sweep 10.0 ms (10001 ps)

Marker 1_2.442005839000 GHz
o

Fart
PG sinL ow

Ref 30.00 dBm

Center 243700 GHz

#Res BW 100 kHz

e Trig: Free Run

#VBW 300 kHz

Ava Ty Peak Search
AvglH

Span 25.79 MHz
#Sweep 10.0 ms (10001 pts)
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8. CONDUCTED BANDEDGE AND SPURIOUS MEASURMENT

8.1.LIMITS OF Conducted Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r01

8.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
Establish a reference level by using the following procedure:

a)Set instrument center frequency to DTS channel center frequency.
b)Set the spanto = 1.5 times the DTS bandwidth.

c)Set the RBW = 100 kHz.

d)Set the VBW = 3 x RBW.

e)Detector = peak.

f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum PSD level.
Emission level measurement

a)Set the center frequency and span to encompass frequency range to be
measured.

b)Set the RBW = 100 kHz.

c)Set the VBW = 3 x RBW.

d)Detector = peak.

e)Ensure that the number of measurement points = span/RBW
f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum amplitude level.
Test Result : ALL emission outside of 2400-2483.5 (starting from
9kHz or lowest frequency of the EUT) are lower at least 30dB than

fundamental frequency.
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8.3.TEST DATA

802.11b CH1

Pref

Lower Edge

Agilent Spectrum Analyzer - Swept S
9784000 GHz
o e
Fevion

Ref 30.00 dBm

Center 2.412000 GHz

#Res BW 100 kHz #VBW 300 kHz

Trig: Frae Run
8

pi
Aug Typs: Log-Pur
‘AuglHeld> 1001100

Span 15.18 MHz
#Sweep 10.0ms (10001 pts)

Peak Search

Mkr—RefLvl

Agilent Spectrum Analyzer - Swrpt SA

Marker 1 2400000000000 GHz
i

Ref 30.00 dBm

Start 2.31000 GHz
#Res BW 100 kHz

Trig: Free Run
Bacton: 40 48

#VBW 300 kHz

Stop 244500 GHz
#Sweep 10.0 ms (10001 pts)

Marker 1_2.681244750000 GHz
i

R Trig: Fras Run
[ ghran 30 48

Ref 20,00 dBm

Start 30 MHz
2Res BW 100 kHz

Avg Type: Log-Pur
AvgiHold> 1091100

Stop 3.000 GHz
Sweep 285 ms (40001 pts)

Date: 23.APR.2014 14:

25 an
==
LI
e A e ) K ol S b
— 2.2 G/
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802.11b CH6

Pref

Agilent Spectrum Ansbyzes - Swept S4

438490676000 GHz
A
5

Trig: Free Run
artan: 40 48

Ref 30.00 dBm

Center 2.437000 GHz
H: #VEW 300 kHz

Avg Type: Lag-Pur Peak Search
AwglFiold: 1001100

Span 15.18 MHz|
#Sweep 10,0 ms (10001 pts))

3GHz-25GHz

Agient Spoctrum Anakyzer - Swupt SA

Marker 1_2.639219250000 GHz
FH:

Ref 20.00 dBm

#Res BW 100 kHz
55 €3 o Peak Found

#VBW 300 kHz

Avg Type: Log-Pur Peak Search
AvrgiHold:> 100100

Stop 3.000 GHz
Sweep 285 ms (40001 pts)

I st PRI

ok,

Date: 23.APR.2014 14:19
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802.11b CH11

Pref

Upper Edge

Agilent Spectrum Ansbyzes - Swept S4

Avg Type: Lag-Pur
Trig Fres Run AvglHold> 100100

garans 40 48

463496748000 GHz
A
5

Ref 30.00 dBm

Center 2.462000 GHz

#Res BW 100 kHz #VEW 300 kHz

Span 15.18 MHz

#Sweep 10,0 ms (10001 pts))

Peak Search

Marker 1 2483500000000 GHz
Fo:

i Fos Cp)
I Gainil e

Ref 30.00 dBm

Start 2.44300 GHz
#Res BW 100 kHz

Trig: Free Run
samten: 20 48

#VBW 300 kHz

Avg Ty
AuglHal

Stop 2.56500 GHz
#Sweep 10.0 ms (10001 pts)

Avg Type: Log-Pur
AvrgiHold:> 100100

Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Stop 3.000 GHz
Sweep 285 ms (40001 pts)

Rew

=
roc
||
O IO | O Ay P A PO I

Date: 23.APR.2014 14:20:15
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802.11g CH1

Pref

Lower Edge

Agilent Spectrum Ansbyzes - Swept S4

Avg Type: Lag-Pur
Trig Fres Run AwglFiold: 1001100
artan: 40 48

416997589000 GHz
A
5

Ref 30.00 dBm

Center 2.41200 GHz

#Res BW 100 kHz #VEW 300 kHz

Span 24.51 MHz

#Sweep 10,0 ms (10001 pts))

Peak Search

wrker 1 2.400000000000 GHz
O F s

W GainLow

Ref 30.00 dBm

Trig: Free Run
samten: 20 48

#VBW 300 kHz

Stop 2.44500 GHz
#Sweep 10.0 ms (10001 pts)

Agient Spoctrum Anakyzer - Swept SA

AvgiHold:> 100100

Ref 20.00 dBm

‘Start 30 MHz
#Res BW 100 kHz

usc i, Asignment Compieted

#VBW 300 kHz

Avg Typa: Log-Pur

07:56:16 4 20 23 2014

ez
o=
]
Lobedsial 4 d, xJ b d] ey

Date: 23.APR.2014 14:20:49

Report No.: WT148000800

Page 28 of 90




802.11g CH6

Pref

Agilent Spectrum Ansbyzes - Swept S4

441977981000 GHz Avg Type: Log-Pur
" o= Trig: Free Run AwglFiold: 1001100
Fartan: 40 48

Mkr1 2.441
Ref 30.00 dBm

LSRR AU o

e

Center 2.43700 GHz Span 24.51 MHz
#Res BW 100 kHz #VEW 300 kHz #Sweep 10.0 ms (10001 pts)|

3GHz-25GHz

20 aBm Ace 25 an
Avg Type: Log-Pwr [
AugiHald> 1001100 =
==
Ref 20.00 dBm
=
sl ) P PRI A S st R

start 3 Guz 2.2 GHe/ Stop 25 Gz

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)

14:21:24
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802.11g CH11

Pref

Upper Edge

Agilent Spectrum Ansbyzes - Swept S4

Avg Type: Lag-Pur
Trig Fres Run AwglFiold: 1001100
artan: 40 48

91000 GHz
FHO: Far
[l

Ref 30.00 dBm

Center 2.46200 GHz

#Res BW 100 kHz #VEW 300 kHz

|_11g_CH_0000 png= saved

Span 24.51 MHz

#Sweep 10,0 ms (10001 pts))

Peak Search

Agilent Spectrum Ansbyzes - Swept S4

83500000000 GHz
AN 15 Froa Fun
i Saran 8,65

Ref 30.00 dBm

#VEW 300 kHz

Avg Type: Lag-Pur
AvglHold> 100100

Stop 2.56500 GHz

#Sweep 10.0 ms (10001 pts))

sTATUS,

30MHz-3GHz

Agilent Spectrum Analyzes - Swept A

Marker 1 2.660677500000 GHz Avg Type: Log-Puwr
T Tast e Trig: Free Run AuglHeld:> 1001100
FGaincl o )

Ref 2000 dBm

SVBW 300 KHz

Stop 3.000 GHz
Sweep 285 ms (40001 pts))

£ 20 aem Ace 25 an

ddt. DRI o A " Sl

Stop 25 Gz
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802.11n 20M CH1

Pref Lower Edge

Agilent Spectrum Ansbyzes - Swept S4 Agilent Spectrum Ansbyzes - Swept SA

m 7 T m

416998102000 GHz Avg Type: Log Pwr Marker 1 2.400000000000 GHz

" o= Trig: Free Run AwglFiold: 1001100 [
garans 40 48

Avg Type: Lag-Pur
AvglHold> 100100

Ref 30.00 dBm Ref 30.00 dBm

Center 2.41200 GHz Span 25.79 MHz Start 2.31000 GHz Stop 2.44500 GHz
#Res BW 100 kHz #VEW 300 kHz #Sweep 10.0 ms (10001 pts)| #Res BW 100 kHz #VEW 300 kHz #Sweep 10.0 ms (10001 pts)|

30MHz-3GHz 3GHz-25GHz

20 amm U —
sgflent Spectrum Analyzer - Swept S
Marker 1_2.697654000000 GHz ) Aivg Type: Log P
TG tert o Trig: FraeRun AvglHold:> 1001100
IFGain:Low #Asen: 30 dB
Ref 20,00 dBm
Sl ossiour Kt bsah I

3 Giz 2.2 GHes Stop 25 Gz

14:22:

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)|

STATUS.
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802.11n 20M CHG6

Pref

Agilent Spectrum Ansbyzes - Swept S4

Avg Type: Lag-Pur Peak Search
Trig Fres Run AwglFiold: 1001100
artan: 40 48

442005839000 GHz
A
5

Ref 30.00 dBm

al
o™

Center 2.43700 GHz Span 25.79 MHz
H: #VEW 300 kHz #Sweep 10.0 ms (10001 pts)|

3GHz-25GHz

Avg Type: Log-Pur
AwglHold: 71100 =

Ref 20.00 dBm

‘Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)
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802.11n 20M CH11
Pref

Agilent Spectrum Ansbyzes - Swept S4

Pesk Search M 83500000000 GH
"

2 Avg Type: Lag-Pur
e e Trig: Free Run AvglHold> 100100

Avg Type: Lag-Pur
Trig Fres Run AwglFiold: 1001100 )
i s

[l

Ref 30.00 dBm Ref 30.00 dBm

Span 25.79 MHz g Stop 2.56500 GHz
#VEW 300 kHz #Sweep 10.0 ms (10001 pts)|

Center 2.46200 GHz P
#Res BW 100 kHz #VEW 300 kHz #Sweep 10.0 ms (10001 pts)|

Ref 20 dBm Att

g 03

12 4 z Avg Type: Log-Pwr E

Marker 1 2730472500000 GHz____ IS T Mt -
IFGai #Arten: 30 df e =

Ref 20.00 dBm wi.£9

Stop 3.000 GHz

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 285 ms (40001 pts)
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9. RADIATED BANDEDGE AND SPURIOUS MEASUREMENT

9.1.LIMITS OF Radiated Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r01

9.2.TEST PROCEDURE

1. The testing follows the guidelines in ANSI C63.10-2009.

2. The EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading. A pre-amp and a high pass filter are used for the test in order
to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was
mounted on the top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp
Factor = Level

6. For measurement below 1GHz, If the emission level of the EUT measured by
the peak detector is 3 dB lower than the applicable limit, the peak emission level
will be reported. Otherwise, the emission measurement will be repeated using the
quasi-peak detector and reported.

7. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;

(2) Set RBW=100 kHz for f < 1 GHz; VBW >= RBW; Sweep = auto; Detector
function = peak; Trace = max hold;

(3) Set RBW = 1 MHz, VBW= 3MHz Detector function = peak for f > 1 GHz for
peak measurement.

Set RBW = 1 MHz, VBW= 10Hz Detector function = peak for f > 1 GHz for AV

measurement.
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9.3.TEST DATA

9KHz-30MHz
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the

result which was 20dB lower than the limit line per 15.31(o) was not reported.
Radiated Emission Test Data 9k Hz-30MHz

Frequency [Cable |Antenna . . Turntable [Antenna - .
Readings(d [Level(dBu [Polarity(H/V . Limits( |Margin(d
MHz ;_oss(dB E()actor(d BuV/m) v/m) ) g\)ngle(de ;—|e|ght(m dBuV/m) B)
30MHz-1GHz

Worst case is shown below for 30MHz-1GHz only.

The emissions don’ t show in following result tables are more than 20dB below

the limits.
Radiated Emission Test Data 30MHz-1GHz
oreduency Ejsbs'? dBﬁgﬁg&g Readings(d |Level(dBy [Polarity(H/V X‘;g}ggf ﬁgfgﬂ:‘(ﬁ] Limits( [Margin(d

) B) BuV/m) \//m) ) 9 ) dBuV/m) B)
32.813 0.7 12.3 10.9 23.9 v 0 2.00 40.0 16.1
47.169 0.8 13.6 9.2 23.6 v 0 2.00 40.0 16.4
153.772 1.4 8.3 12.6 22.3 v 0 1.00 43,5 21.2
408.397 2.4 15.1 10.1 27.6 v 30 1.00 46.0 18.4
519.753 2.8 16.6 16.0 354 v 350 1.00 46.0 10.6
928.22 3.9 21.1 7.2 32.2 v 0 1.00 46.0 13.8
51.631 0.8 13.3 7.4 21.5 H 0 1.00 40.0 18.5
166.188 15 8.7 9.6 19.8 H 0 2.00 43.5 23.7
297.041 2.0 12.7 9.8 24.5 H 270 1.00 46.0 21.5
408.397 2.4 15.1 21.8 39.3 H 120 1.00 46.0 6.7
445.548 2.6 15.6 13.1 31.3 H 220 1.00 46.0 14.7
519.753 2.8 16.6 18.3 37.7 H 270 1.00 46.0 8.3
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30MHz-1GHz
Radiated Emission

EUT Information

EUT Model name: i6
Operater Mode: Transmitting
Comment:

Common Information

Test Description: SMO NETC EMC Lab.3m Chamber
Customer

Antenna Position: Vertical

Operator Name:

Commentl: AC 120V/60Hz

Comment2:

Field strength 30M-1GHz 1F 3m chamber

707
65
60}
51 ECC Paktl5 B QP

501

451 |

40
35T

30T

Level in dBuV/

251

20

10

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model name: i6
Operater Mode: Transmitting
Comment:

Common Information

Test Description: SMQ NETC EMC Lab.3m Chamber
Customer

Antenna Position: Horizontal

Operator Name:

Commentl: AC 120V/60Hz

Comment2:

Field strength 30M-1GHz 1F 3m chamber

70

65

60

55 HCC I Partl5 BF Q[P
50

45 |

40 |

35

30

Level in dBuV/

25
20
15 [)

10

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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1-18G
11b
Ch1

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1 ECC 15247 PK

1 ECC 15247 AV

Level in dBuV/

30

20t } } 1 1 1 1 1 — |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11b CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

E-C.C1-5--2-4-7 PK

Level in dBuV/

30

20

1G

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11b
CH6

EUT Information

EUT Model Name:
Operation mode:

Test Voltaae:

Comment:

Radiated Emission

i6
WIFI 11b CH6

Common Information

Test Site:

Environment

Antenna Polarization:
Operator Name:
Comment:

Level in dBpV/

SMO EMC Lab.

Horizontal

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC 15247 PK

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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EUT Information
EUT Model Name:
Operation mode:

Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11b CH6

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC 15247 PK

70T

ECC 15247 AV

Level in dBuV/

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11b
CH11

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11b CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

90T
80T
i FCC 15,247 PK
70T
2
3 07 )
2 1L ECC 15247 AV
< 50t
()
— 4

20 t t t } }
1G 2G 3G 4G 5G 6
Frequency in Hz
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11b CH11

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC 15247 PK

FCC 15.247 AV

Level in dBuV/

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11g
CH1

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11G CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

80T

ECC 15247 PK

70T

ECC 15247 AV

Level in dBuV/

30

20 } } 1 1 1 }
1G 2G 3G 4G 5G 6
Frequency in Hz
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11G CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

E-C.C1-5--2-4-7 PK

Level in dBuV/

30

20

1G

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11g
CHG6

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11a CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC-15.247 PK

FECC _15.247 AV

Level in dBuV/

20 } } 1 1 1 }
1G 2G 3G 4G 5G 6
Frequency in Hz
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11a CH6

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC 15247 PK

FCC 15.247 AV

Level in dBuV/

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11g
CH11

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11a CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

90T
80T
1 FCC 15.247 PK
70t
=
3 60T )
T 1 FCC 15.247 AV
O 501
[0
— 4

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11a CH11

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC 15247 PK

FCC 15.247 AV

Level in dBuV/

20

1G

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11n-HT20
CH1

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11n20 CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC-15.247 PK

FECC _15.247 AV

Level in dBuV/

20 t t t } }
1G 2G 3G 4G 5G 6
Frequency in Hz
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11n20 CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC 15247 PK

FCC 15.247 AV

Level in dBuV/

20

1G

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11n-HT20
CH®6

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11n20 CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1 ECC-15.247 PK

1 FECC _15.247 AV

Level in dBuV/

20t } } 1 1 1 1 1 — |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11n20 CH6

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC 15247 PK

FCC 15.247 AV

Level in dBuV/

20

1G

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11n-HT20
CH11

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11n20 CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC-15.247 PK

FECC _15.247 AV

Level in dBuV/

20 t t t } }
1G 2G 3G 4G 5G 6
Frequency in Hz

Report No.: WT148000800

Page 54 of 90




EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11n20 CH11

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

90T

80T

SMO EMC Lab.

Vertical

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

FCC 15247 PK

701

60T

FCC _15.247 AV

50t

Level in dBuV/

4071

30

20
1G

2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70 +

60 T

50

Wﬂhﬁwmwwuwwmubwwmw[WMWMI;HHwMHWMWWWWtw[
ol | Wh‘w”WWWWWW hw H
il ity

Wl
ol “4r;mhHM,,.@rw4mm»\~|rwlmu~WW<IHumwuuwmMhtMan,m,wwlu.ul\hmWmuunW«MMWWW

Level in dBuV/m

20T

10 ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; !
18 19 20 21 22 23 24 25 26 265
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70 +

60 T

50

Wﬂhﬁwmwwuwwmubwwmw[WMWMI;HHwMHWMWWWWtw[
ol | Wh‘w”WWWWWW hw H
il ity

Wl
ol “4r;mhHM,,.@rw4mm»\~|rwlmu~WW<IHumwuuwmMhtMan,m,wwlu.ul\hmWmuunW«MMWWW

Level in dBuV/m

20T

10 ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; !
18 19 20 21 22 23 24 25 26 265
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11b CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
) s ”W’WW“’HWWHMWW

!
[ o

Wiy
ol “4r;mhHM,,.@rw4mm»\~|rwlmu~WW<IHumwuuwmMhtMan,m,wwlu.ul\hmWmuunW«MMWWW

Level in dBuV/m

20T

10 ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; !
18 19 20 21 22 23 24 25 26 265
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11b CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
) s ”W’WW“’HWWHMWW

!
[ o

Wiy
ol “4r;mhHM,,.@rw4mm»\~|rwlmu~WW<IHumwuuwmMhtMan,m,wwlu.ul\hmWmuunW«MMWWW

Level in dBuV/m

20T

10 ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; !
18 19 20 21 22 23 24 25 26 265
Frequency in GHz

Report No.. WT 148000800 Page 59 of 90




Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11b CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
) s ”W’WW“’HWWHMWW

!
[ o

Wiy
ol “4r;mhHM,,.@rw4mm»\~|rwlmu~WW<IHumwuuwmMhtMan,m,wwlu.ul\hmWmuunW«MMWWW

Level in dBuV/m

20T

10 ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; !
18 19 20 21 22 23 24 25 26 265
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11b CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
) s ”W’WW“’HWWHMWW

!
[ o

Wiy
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Level in dBuV/m

20T
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18 19 20 21 22 23 24 25 26 265
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11a CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
) s ”W’WW“’HWWHMWW

!
[ o

Wiy
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Level in dBuV/m

20T
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18 19 20 21 22 23 24 25 26 265
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11a CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
) s ”W’WW“’HWWHMWW

!
[ o
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Level in dBuV/m

20T
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18 19 20 21 22 23 24 25 26 265
Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11aCH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
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!
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20T
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Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11aCH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
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[ o

Wiy
ol “4r;mhHM,,.@rw4mm»\~|rwlmu~WW<IHumwuuwmMhtMan,m,wwlu.ul\hmWmuunW«MMWWW
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20T
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Frequency in GHz
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
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Radiated Emission

EUT Information

EUT Model Name: i6
Operation mode: 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
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20T
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Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: 11n-HT20 CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
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Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: 11n-HT20 CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
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Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: 11n-HT20 CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
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Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: 11n-HT20 CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
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Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: 11n-HT20 CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
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Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: 11n-HT20 CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

Electric Field Strength 18-26.5GHz

80 T

70+

60 T

50+ i
| WWWwHuﬂ%\Wﬂh{H{WMlﬁhM" HWWWMW i
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Band edge
11b
CH1

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

80T
1 ECC 15.247 PK
701
601
z 4 ECC 15.247 AV
[an]
©
c 50T
©
o |
(0]
—
407
30T
201 : : : : : : : |
2310 2320 2340 2360 2380 2390

Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

80T
1 FCC 15247 PK
70t
60+
z 4 ECC 15.247 AV
[an]
©
£ 507
T
s |
(0]
-
40t
301
204 : : : : : : : |
2310 2320 2340 2360 2380 2390

Frequency in MHz
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Band edge
11g
CH1

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11a CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

80T

1 ECC 15247 PK
70T
60T

1 ECC 15247 AV
50t

Level in dBuV/

20+ t t t t t t t 1

2310 2320 2340 2360 2380 2390
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11a CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

80T
i FCC 15.247 PK
701
60T
z 1 FCC 15.247 AV
m
©
c 507
B
s 1
[0)
-

207 t t t t t t t 1

2310 2320 2340 2360 2380 2390
Frequency in MHz
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Band edge
11n-HT20
CH1

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11n20 CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

80T

1 ECC 15247 PK
70T
60T

1 ECC 15247 AV
50t

Level in dBuV/

201 t t t t t t t 1

2310 2320 2340 2360 2380 2390
Frequency in MHz
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Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11n20 CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

80T

1 ECC 15247 PK
70T
60T

1 ECC 15247 AV
50t

Level in dBuV/

20t } } } } 1 } } |
2310 2320 2340 2360 2380 2390
Frequency in MHz
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Band edge
11b
CH11

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

i6
WIFI 11b CH11

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Horizontal

FCC Electric Field Strength 2.4GHz

807

Bandedge-PK

EG

152474 PK

707

EC

C-15-247 AV

Level in dBuV/

30

20 t t t } }
2480 2490
Frequency in MHz

2495
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Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11b CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

80T
i FCC 15.247 PK
701
60T
z 1 FCC 15.247 AV
m
©
c 507
B
s 1
[0)
-
401
30—*‘
20 : : : : : : : |
2480 2485 2490 2495 2500

Frequency in MHz
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Band edge
11g
CH11

EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

R Radiated Emission

i6
WIFI 11a CH11

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

80T

SMO EMC Lab.

Horizontal

FCC Electric Field Strength 2.4GHz

Bandedge-PK

ECC 15247 PK

70T

60T

ECC 15247 AV

501

Level in dBuV/

2490
Frequency in MHz

2495

Report No.: WT148000800

Page 82 of 90




EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11a CH11

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 2.4GHz

Bandedge-PK

ECC 15247 PK

70T

60T

ECC 15247 AV

50t

Level in dBuV/

407

30T

20 f

2480

2485 2490

Frequency in MHz

2495 2500
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Band edge
11n-HT20
CH11

Radiated Emission

EUT Information

EUT Model Name: i6

Operation mode: WIFI 11n20 CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

80T
1 FCC 15.247 PK
701
601
z 4 ECC 15.247 AV
m
kel
£
T
>
(0]
-
20 : : : : : : : |
2480 2485 2490 2495 2500

Frequency in MHz
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EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

i6
WIFI 11n20 CH11

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Vertical

FCC Electric Field Strength 2.4GHz

Bandedge-PK

ECC 15247 PK

70T

60T

ECC 15247 AV

50t

Level in dBuV/

40

30T

20 f

2480

2485 2490

Frequency in MHz

2495 2500
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10.CONDUCTED EMISSION TEST FOR AC POWER PORT

MEASUREMENT

10.1.Test Standard and Limit

10.1.1.Test Standard
FCC Part 15 15.207
10.1.2.Test Limit

Table 14 Conducted Disturbance Test Limit

Maximum RF Line Voltage (dBuV)
Frequency :
Quasi-peak Level Average Level
150kHz~500kHz 66 ~ 56 * 56 ~ 46 *
500kHz~5MHz 56 46
5MHz~30MHz 60 50

* Decreasing linearly with logarithm of the frequency

* The lower limit shall apply at the transition frequency.

10.2.Test Procedure

The EUT is put on a table of non-conducting material that is 80cm high. The
vertical conducting wall of shielding is located 40cm to the rear of the EUT. The
power line of the EUT is connected to the AC mains through a Artificial Mains
Network (A.M.N.). A EMI test receiver (R&S Test Receiver ESCS30) is used to
test the emissions form both sides of AC line. According to the requirements in
Section 7 and 13 of ANSI C63.4-2003.Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using CISPR
Quasi-Peak and average detector mode.

The bandwidth of EMI test receiver is set at 9kHz.

10.3.Test Arrangement
The arrangement of the equipment is installed to meet the standards and

operating in a manner, which tends to maximize its emission characteristics in a

normal application. The detailed information refers to test picture.
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10.4.Test Data

The emissions don’ t show in below are too low against the limits. Refer to the

test curves.

Table 15 Conducted Disturbance Test Data

Model No.: i6

Test mode: Charging and transmitting

Frequency | Correction Quasi-Peak Average
(MHz) Factor ) Emission o ) Emission o
(dB) Reading Level Limits Reading Lovel Limits
(dBuV) (@BLV) (dBuV) (dBuv) (@BLY) (dBuV)
0.162 9.7 29.8 39.5 65.4 18.6 28.3 55.4
0.198 9.7 31.5 41.2 63.7 18.7 28.4 53.7
. 0.234 9.7 27.8 37.5 62.3 174 271 52.3
Hne 0.288 9.7 321 41.8 60.6 16.0 257 50.6
0.37 9.7 27.4 37.1 58.5 16.8 26.5 48.5
0.422 9.7 30.4 401 57.4 111 20.8 47.4
0.158 9.7 26.7 36.4 65.6 21.7 314 55.6
0.186 9.7 26.8 36.5 64.2 14.0 237 54.2
Neutral 0.298 9.7 20.7 30.4 60.3 9.9 19.6 50.3
0.37 9.7 21.6 31.3 58.5 15.0 247 48.5
0.522 9.8 20.6 30.4 56 13.1 229 46
1.27 9.8 33.1 429 56 15.4 25.2 46

REMARKS: 1. Emission level(dBuV)=Read Value(dBuV) + Correction Factor(dB)
2. Correction Factor(dB) =LISN Factor (dB) + Cable Factor (dB)+Limiter Factor(dB)

3. The other emission levels were very low against the limit.
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Conducted disturbance

EUT: 16

Op Cond: Charging and transmiting
TestSpec: L
Comment AC 120V/50Hz
dBuv <> Mkr : 158.00 kHz 56.4 dBuVvV
70
60 N CONAPA
50 ( \M \‘ ConAVB
| N
\/ Ul T
M ‘
40 MH W

30 ‘J I it

20

10

MHz
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Conducted disturbance

EUT: 16

Op Cond: Charging and transmitiing

TestSpec: N

Comment AC 120V/50Hz

dBuv O Mkr : 186,00 kHz 49.9 dBuV

70

60 - < CONAPA
50 N ConAvB

. Wl Mo

30 ﬂ/

W,M)‘WV

20

10

10

30
MHz
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